Yjamato

Parts List

HIGHT SPEED SAFETY STITCH MACHINE

Z75008D-8

“ l‘»(( _Op L2
N \‘P ya ‘ . g

MODELS & DEVICES

Z7500SD-A-8 Z7500SD-C-8
Z7520SD-AY-8 Z7500SD-A-31
Z7500SD-C-31 Z7520SD-AY-31

K1 MT22

% YAMATO SEWING MACHINE MFE. £0,LT0



% i o F A 1REALIWARES

AEHESRGFIFK L Z7500SD-A4DF-8 J A BTHE .
HE 14 UATER T TENELRWEEREE .
AEHSHRIPEEHNRTANZE X IME X TBE.
EER LR F ALK .

ik
[ 1 ®RFEMIBREHSHER, ERREGEDPLFEGEES.
[ 1 AABEGHSHBRIBLEHRIK .
& RREX AREGSER, ERRTEG4RPEMT LT HHNE .

ITHE SR EEERED
YINEITER, EEHM PARTS No. (FEHSH) (fflan 6200066).
wiITMSER, FEMEHSBEKE .

AZHSEIIRZICHED, NEARBERER. UERFRAE, BABITEH .

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of Z7500SD-A4DF-8.

The items from No.1 to No.13 relate to the standard model.

The items after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint

Mark explanation
[ ] means this part is changed from the previous Parts List.

Inside of [ ] shows the previous Part No. and the shape of screw or the like,
€ means this part or model is newly added in this Parts List.

How to place an order for the parts

Y¢ When placing an order, please tell us Parts No. (e. g. 6200066).
¢ For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents

HR

MISCELLANEOUS COVERS(1) FIIX—BR(T) 1
MISCELLANEOUS COVERS(2) HIXN—ER(2) 2
MISCELLANEOUS COVERS(3) AIX—BER(3) 3
MISCELLANEOUS THREAD EYELETS REEF 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS FHKRC Ty aBR 5
NEEDLE BAR DRIVING MECHANISM HERE 6
KNIFE DRIVING MECHANISM X 2B 7
PRESSER FOOT MECHANISM HIRE 8
UPPER LOOPER DRIVING MECHANISM LIL—gE 9

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM

TL-RREZERL-/EE1O

FEED DRIVING CONTROL MECHANISM AU U SRER S 11
FEED DRIVING MECHANISM e QIR 12
LUBRICATING MECHANISM apik e e 13
Z7500SD-8 EXCLUSIVE PARTS Y7 EFIVEREM 14
Z7520SD-8 EXCLUSIVE PARTS Y7 EFIEHAR® 15
Z7500SD-31, 7520SD-31 EXCLUSIVE PARTS(1) Y7ETILEBBM(1) 16
Z7500SD-31 EXCLUSIVE PARTS(2) B7EFIERB®R(2) 17
Z7500SD-31 EXCLUSIVE PARTS(3) Y7EFIERBM3) 18
Z7520SD-31 EXCLUSIVE PARTS(2) Y7EFIERAB@2) 19
K1 DEVICE K1&& 20
MT22 DEVICE(1) MT22%E(1) 21
MT22 DEVICE(2) MT22 EiE(2) 22
MICELLANEOUS SUPPORTING BOARD R RER 23
THREAD STAND RILE 24
WARNING LABEL BEEINIL 25




Z7500SD-8



MISCELLANEOUS COVERS(1)
o

AIN—BR(T)

1

RefNo Parts No. Description m 4 Amt. Req
1 6200066 Cloth Plate JAORTL—k 1
2 6200302 Cloth Plate(Lower) JOX7L—MTF) 1
3 6200072 Rubber Cushion JORTL— MT)EXEE 1
4 001123 Washer A A 3
5 000644 Spring Washer A7V T0y 2+ 3
6 110045 Screw(M4-0.7 x 12) kxY 3
7 6200070 Cloth Plate Eccentric Bushing I¥xteryrvia 1
8 160001 Screw(M4-0.7 X 4) =87 1
9 6200071 Collar(4 x 9 X 6mm) No— 1

10 003637 Screw(1/8-44 x 2.5) Ry 1
11 6200529 Cloth Plate Latch, C. Set BHEA L /XN—(#8) 1
12 110073 Screw(M4-0.7 X b) =S 2
13 100001 Lock Nut Ay oFwvhk 1
14 110031 Stop Screw(M4-0.7 X 12) A Rwikxy 1
15 6200015 Oil Cap AALNFvrv 7 1
16 6200016 O-ring(P28) oYyyvy 1
17 6200601 Top Cover EAR— 1
18 110016 Screw(M4-0.7 X 15) xRy 6
19 6200228 Top Cover Gasket EhR—=RyF> 1
20 6200172 Oil Reservoir Gasket Mz Iy F 1
21 6200309 Oil Reservoir Wz 1
22 006816 Screw(1/4-24 x 8) kxy 4
23 6200029 OiReservoirRubberCushion(Black-colored) B T A (R E) 3
24 6200033 OilReservoirRubberCushion(Green-colored)  B5iR I L (R &) 1
25

26 6200182 Oil Reservoir Positioning Bar MERTEEE 4
27 300004 Washer AR 4
28 120017 Screw(M5-0.8 X 15) xRy 6
29 6100029 Drain Hole Seal Ny F> 1
30 005075 Drain Hole Screw(3/8-24 x 8) SHIEFRY 1
31

32 6200512 Wind Guide Plate BZEAR 1
33 110013 Screw(M4-0.7 x 8) =37 2
34 300043 Washer Ty ¥ 2
35 6209401 Serial Number Plate BwESL— N 1
36 000726 Rivet 1§ 3 2
37 6200530 Cloth Plate Latch Holder FHEL/N—& 1
38 62005631 Cloth Plate Latch BEL /N— 1
39 6200532 Cloth Plate Latch Spring 2 PAGRACS 1
40 170067 Screw(M5-0.8 X 6) Exry 1

Z7500SD-8



Z75008D-8



MISCELLANEOUS COVERS(2)
- -

HIN—EK(2)

2

RefNo Parts No. Description m & Amt. Req
1 6200465 Side Cover EimA /- 1
2 110013 Screw(M4-0.7 x 8) kxR 6
3
4 6200220 Eye Guard Holder A H— R 1
5 170032 Screw(M4-0.7 x 5) rxy 1
6 000010 Conical Spring Washer M/ Ty v 2
7 6200285 Eye Guard FAH—R 1
8 110076 Screw(M3-0.5 X 6) = 2
9 000444 Washer Ty 2

10 6200225 Needle Bar Oil Defender HEHZT 1
11 110012 Screw(M4-0.7 X 5) xRy 4
12 6200226 Needle Bar Qil Seal gHEY—I 1
13 190015 Screw(M14-2 x 6) xRy 2
14 6200227 Logo Plate A0Ov—71R 1
15 110106 Screw(M4-0.7 X 8) = 2
16
17
18
19 6200159 Front Cover Latch Spring AIBF A= v F/IRxR 1
20 6200027 Front Cover Hook MRFHN—T v s 1
21 001203 Screw(9/64-40 x 4.5) Exy 1
22 6200017 Front Cover Hinge Pin R VAl AT 1
23 003637 Screw(1/8-44 x 2.5) Exy ’ 2
24 6200073 Front Cover(Right) BB H/8— 1
25 6200024 Front Cover Hinge Spring BIRF AN—E IR 1
26 6200310 Front Cover Hinge HIBEF AN~ VY 1
27 6200351 Chip Guard(Openable) YEE IR 1
28 110003 Screw(M3.5-0.6 X 6) = 2
29
30 Threading Chart(See the Table) HREVHE(TRER) 1
31 6200170 Front Cover Latch HIBEF ANR—F v F 1
32 110054 Screw(M3-05 X 3.5) IERY 2
33 390513 Threading Chart(Left) KBV H(E) 1
Preta No.
Models Threading Chart

Z7500SD 390678

Z7500SD-31 390678

Z7520SD 390687

Z7520SD-31 390687

Z7500SD-8



Z7500SD-8



MISCELLANEOUS COVERS(3)
L

# I8 — B3R (3)

3

Ref.No Parts No. Description m A Amt. Req
1 6200075 Feed Mechanism Cover #® _EFIR— 1
2 6200192 Feed Mechanism Cover Gasket B EANR=RyFY 1
3 110048 Screw(M4-0.7 X 10) I 5
4 6200077 Rubber Cushion 3B X FE () 1
5 6200212 O-ring(P52) oy 1
6 6200211 Ball Bearing Holder R7ZYVITHT 1
7 110013 Screw(M4-0.7 X 8) XY 7
8 6200511 Fan Cover T 7T~ 1
°] 110012 Screw(M4-0.7 X 5) =87 2

10 150004 Screw(M4-0.7 X 6) xRy 1
11

12 6200224 Pushbutton Ty ahyy 1
13 6200171 Oil Seal AN —I 1
14 6100333 Retaining Ring Ay ZU2o 2
15 6200036 Pushbutton Spring Ty amy g 1
16 330008 Seal Plug B 1
17 330000 Seal Plug Bt 1
18 6200219 Fabric Guide Plate AR 1
19 110064 Screw(M4-0.7 X 8) =) 2
20 6200191 Tail Cover Gasket HBhAN—=Iy x> 1
21 6200076 Tail Cover #IIN— 1
22 6200259 Seal Plug A 1
23 6200352 Ball Bearing Housing AWM 27 1
24 6200181 Ball Bearing Housing Gasket NTITIRy F 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3
26 6100074 Looper Thread Pipe Stay HENRATXT 1
27 6200321 Looper Thread Pipe BT 1

Z75008D-8



Z7500SD-8



MISCELLANEOUS THREAD EYELETS
N

RE R R

4

Ref.No  Parts No. Description m B Amt. Req
1 6200079 Thread Guide Plate REARR 1
2 110013 Screw(M4-0.7 X 8) Exy 3
3 6100056 Thread Tension Spring Cap HATFNRFv Yy F(L) 4
4 6100057 Tension Spring Bushing FREFF v ~EYIEX 4
5 6200026 Tension Spring(Lower Looper Thread) TJ)L—/CREAF/NxR 1
6 6200019 Thread Tension Spring Retainer RAF/NRFYP V(T 4
7 000178 Felt Zxzlbh 4
8 6100062 Tension Disc HRERFM 8
9 000177 Felt Jz)lh 4

10 190016 Tension Post REETE 4
11 6200031 Tension Disc Eyelet REFERE 3
12 6100059 Tension Spring(Upper Looper Thread) LEJL—/CREF/IX 1
13 6100058 Tension Spring(Double Chain Thread) ##R#AF/N\R(ZER) 1
14 6200025 Tension Spring(Needle Thread) #RPAF/INR 1
15 6200277 Tension DiscEyeletforNeedleThread #%RFAFERE 1
16 6200023 Looper Thread Pipe S SEIAC @ 2
17 6200329 DoubleChainingLooperThreadEyelet(Rear) ZEER/L—/ GRiE () 1
18 110009 Screw(M4-0.7 X 8) Exy 4
19 6200447 Qil Container SPyvY 1
20 6200448 Oil Container Plug o 1
21 310105 Felt SP7zILb 1
22 6200449 Felt Holder SP7 LT 1
23

24 6200284 Needle Thread Eyelet Holder #REEUT R 1
25 110001 Screw(M4-0.7 X 5.4) bExy 3
26 6200276 Needle Thread Eyelet(Right) #HRE () 1
27 006035 Screw(9/64-40 X 7) xRy 1
28 000644 Spring Washer RTIV T Ty 1
29 000322 Nut +w bk 1
30 6200361 Needle Thread EyeletHolder(Double Chain) ZEIRst /B E 1
31 6200357 NeedleThreadEyelet(Right)(DoubleChain) ZEIR# #E&(H) 1
32 110002 Screw(M3-05 x 5) xRy 1
33 6200354 Needle Thread Eyelet(Left) $HRE (L) 1
34 130026 Screw(M4-0.7 x 5.8) Exy 1
35 6200365 NeedleThreadEyelet(Left)(DoubleChain) ZEIR&t kB () 1
36 6200523 Needle Thread Pull-off gy 1
37 110064 Screw(M4-0.7 X 8) JI=87 1
38 000653 Knock Pin VAR <% 1
39 6200359 DoubleChainingLooperThreadEyelet(Left) ZE®)IL—/CRE (L) 1
40 110008 Screw(M4-0.7 X 5) Exy 2

Ref. No 41 to 73

See the following page.

Z7500SD-8



Z7500S8D-8



MISCELLANEOUS THREAD EYELETS

BB R

4

RefNo Parts No. Description m & Amt. Req
41 6200355 Thread Eyelet Stopper “XHBEX Ry 1
42 110091 Screw(M3-05 X 3) hxry 1
43 6200314 Tension Disc Eyelet “ERABATFERE 1
44 190002 Tension Post RIAFE 1
45 6200315 Tension Disc ZERRFEFL 2
46 6200316 Double Chaining Looper Tension ZERARFAFINR 1
47 6200317 Tension Spring Bushing ZERARFEF v AERIVIEX 1
48 000182 Adjusting Nut FES v b 1
49 6200320 Double Chaining Looper Thread Eyelet ZX k& 1
50 009853 Screw(11/64-40 X 6.5) R 1
51 6200318 Thread Eyelet Bracket IXARES 1
52 000010 Conical Spring Washer M/XRT w2y 1
53 190000 Screw(M4-0.7 X 7) Exy 1
54 6200319 Thread Retaining Finger HREN 1
55 6200559 Thread Retainer Plate Support INRFIR 1
56 6200467 Thread Retainer Plate /NGRF I 1
57 6200468 Thread Retainer Spring INRFIM/NR 1
58 170060 Screw(M2.5-045 X 4) 8% 1

59 6200565 Looper Holder Cover W—ISEBHIR— 1
60 6100111 Looper Driving Shaft Qil Seal L=/ A A I 2~ 1
61 6200164 Looper Holder Cover Spacer(Rubber) JL—/{&H/X—IAX—H 1
62 6200464 Looper Thread Eyelet(Left) JL—JRE(E) 1
63 130020 Screw(M4-0.7 X 6.3) 1= 1
64
65 6200586 Lower Looper Thread Eyelet TIL—ICRiE 1
66 6200461 Upper Looper Thread Eyelet EIL—IRE 1
67 000014 Washer A4 2
68 110026 Screw(M3-0.5 X 6) xRy 1
69 110036 Screw(M3-05 x 6.5) I 1
70 6200589 Spacer AR—Y 1
71 6200587 Looper Holder Auxiliary Cover J—IREFEBIIX— 1
72 110054 Screw(M3-05 X 3.5) ExY 2
73 000644 Spring Washer ATY Iy v 1

Z7500SD-8






MISCELLANEOUS CRANKSHAFT & BUSHINGS

THMROTvyaBE D

Ref.No Parts No. Description m 4 Amt. Req
1 6200305 Machine Pulley Tv7-Y 1
2 160007 Screw(M6-1 X 6) rxy 5
3 6200477 Oil Cooling Fan AHIT 7> 1
4 160001 Screw(M4-0.7 X 4) i) 7
5 6200214 Wave Washer BTy v 1
6 6200213 Mechanical Oil Shield ey 1
7 6100622 Crankshaft Ball Bearing(Right) R—ILRTF U7 (h) 1
8 6100127 Bearing Adapter RFPY 72T 1
9 6200268 Oit Pump Driving Worm T oA=L 1

10 6200373 Crankshaft Bushing Frwa 1
11 6200270 Crankshaft VAT A AE VRS 1
12 6200560 Pin HESIRE Y 1
13

14 160027 Screw(M3-0.5 x 3) ERY 5
15 6200179 Crankshaft Ball Bearing(Left) R—ILRF Y > (k) 1
16 6200353 DoubleChainingLooperThreadTake-up  RFFH LA 1
17 6200330 Thread Take-up Pin RATFHLEY 1
18 6200234 Crankshaft Bushing WNTwa 1
19 6200083 Upper Knife Driving Shaft Bushing(Right) EX &7 v ¥ 1 () 1
20 6200238 Upper Knife - FeedBar DrivingShaftBushing X X&) - =VET v 2
21 6200084 Upper Knife Driving Shaft Qil Seal EAXAREAACILT—IL 1
22 6200244 Needle BarDriving Shaft Bushing(Right) ##o > > 87 v > 1(h) 1
23" 6200243 Needle Bar Driving Shaft Bushing(Left) &0 S > 787 v > 1 () 1
24 003636 Cap Screw(5/16-32 x 3.5) BExY 1
25 000526 Gasket Iy F 1
26

27 310109 Oil Wick SHS 1
28

29 6200241 UpperLooperDriving ShaftBushing(Front) )L — /&7 v 3 2. (81) 1
30 6200242 UpperlLooperDriving ShaftBushing(Rear) _EJL—/87 v 2 o.(#8) 1
31 6200132 Looper Driving Shaft Qil Seal JL—IRE AL —IL 1
32 6200239 LowerLooperDriving ShaftBushing(Front) T/L— /X817 v & 1 (71) 1
33 6200240 LowerLooperDriving ShaftBushing(Rear) TIL—/SE T v ¥ 1 (#%) 1
34 6200323 Looper Shaft Oil Seal JU—JEA )L —)L 1
35 6200331 DoubleChaininglLooperShaftBushing(Front) — &1/l —/SE#~ v & 2 (§1) 1
36 6200332 DoubleChainingLooperShaftBushing(Rear) —E&R/L—/(E T v > 1 (1) 1
37 6200237 Feed Bar Driving Shaft Bushing(Left) XU~ v > a2 (k) 1
38 6200259 Seal Plug B 1
39 6200333 |Looper Rocker Shaft Bushing JL—/ FiEEM Ty 2 2
40 6200334 Seal Plug B 1
41 6200081 Control Lever Shaft Bushing RURHLNN—ET vy 1

Z7500SD-8



,
.
Ay N 4/
Al ) \ \
/ Ay Ay
\ K x
\ YA~ m 7 —
e
y S 8) ~s
\ \ P
:

\
\
\
\
\
-

INOY
<
4
/
&Y
0 { @\3
\
\
\
\
\
\
\
\
\
/
\
\

\

.
k /
1
v /
\ \
/ AN 5 %’@ =
/ \\ \ . _r %JM/?
7 ¢\
7 N \ N
N,
v 2N \ AN
- \
D N
e LY
/S 3 \

)
\
\
[

Z7500SD-8



NEEDLE BAR DRIVING MECHISM
.

R

6

Ref.No Parts No. Description m & Amt. Req
1 6200271 Needle Bar Driving Connecting Rod  #t#&RQOwv R 1
2 120049 Screw{M4-0.7 X 16) Exy 2
3 6200088 Needle Bar Driving Connecting RodPin #7520 1
4 160002 Screw(M4-0.7 X b) kxy 1
5 6200187 Needle Bar Driving Lever HiES S UEE 1
6 120006 Screw(M6-1 X 12) kxR ]
7 6200086 Collar(12 x 20 X 10mm) HZ7— 1
8 160003 Screw(M5-0.8 x b) xRy 2
9 6200307 Needle Bar Crank Arm, C. Set o >0 (18) 1

10 6200568 Needle Bar Driving Shaft HEo S OB 1
11 6200085 Needle Bar Crank Arm HEO S 1
12 300008 Washer A 1
13 140003 Screw(M6-1 X 18) kxy 1
14 6200087 Needle Bar Connecting Link tHEY>YY 1
15 6200101 Needle Bar Connecting Link Pin oy 2
16 310089 Oil Wick SR 2
17 6200246 Needle Bar Connecting Bracket g+ 1
18 110006 Screw(M3.5-0.6 X 10) kxR 1
19 160016 Screw(M4-0.7 X 4.5) Exy 2
20 6200245 Needle Bar & Needle Bar Bushing, C. Set #tH# & #+#7 v & 2 (#8) 1
21 6209115 Needle Clamp(A) gk X 1
22 _ Needle(System : DC x 27) &t 2
23 001900 Screw(1/8-44 x 2.4) Exry 2
24 6200249 Stitch Plate Support Stay, C. Set FIRE A X T (18) 1
25 6200250 Stitch Plate Support Stay HiREUt AT 1
26 000035 Roll Pin O—JlLey 1
27 110009 Screw(M4-0.7 X 8) bxy 6
28 6200153 Stitch Plate Support(Rear) FRES & (1) 1
29 110001 Screw(M4-0.7 X 5.4) =3 1
30 6208036 Stitch Plate(A4) ik 1
31 005345 Screw(11/64-40 x 8.3) xRy 2
32 6200089 Stitch Plate Support(Front) SHREUT & (81) 1
33 110011 Screw{M5-0.8 X 10) rxy 2
34 6100020 Rubber Cushion 3R A B 1
35 6209203 NeedleGuard(Front}(DoubleChainStitch) -1 > % $+54 (5i) 1
36 110002 Screw(M3-0.5 x 5) xRy 1
37 6200232 HR Unit, Complete Set HR Z5iE (#H) 1
38 6100310 Tube Joint A THEF 1
39 6200080 Oil Tube(70mm) #m/ 8 Z(70mm) 1
40 310005 Oil Wick SEIS 1

Ref. No 41 to 53

See the following page.

Z7500SD-8



Z7500SD-8



NEEDLE BAR DRIVING MECHISM

HiEE

6

RefNo Parts No. Description m A Amt. Req
41 6200155 HR Felt Holder HRZ )L hZT 1
42 310001 HR Felt HRZ )k 1
43 6200157 HR Felt Holder Bracket, C. Set HR BEX{4& (f8) 1
44 6200158 HR Felt Holder Bracket HREfF& 1
45 000393 Roll Pin O—J)LE> 1
46 110013 Screw(M4-0.7 X 8) kxRrY 1
47 320008 Fitting Stud(Short) BRFRNIL S (52) 1
48 000567 Seal Ry Fy 1
49 6200296 HR Unit Bracket HR&ES 1
50 6209204 Needle Guard(Rear) (Double ChainStitch) - >4 #5324 (#%) 1
51 007627 Screw(M4-0.7 X 6) Try 2
52 6209202 Needle Guard(Front)(Overlock Stitch) “A—/\$3%/ (50) 1
53 110027 Screw(M25-045 x 3.5) ERY 2

Z75008D-8



Z7500SD-8



KNIFE DRIVING MECHANISM
|

X A ¥HE

-

RefNo Parts No. Description m % Amt. Req
1 6200590 Upper Knife Driving Connecting Rod EXXOw R 1
2 120049 Screw(M4-0.7 X 16) kry 2
3 6100367 Driving Lever Pin EX B 1
4 160002 Screw(M4-0.7 x 5) Exry 1
5 6200093 Upper Knife Driving Lever EX 2@ 1
6 120006 Screw(M6-1 x 12) xy 1
7 6200092 Collar(10 X 19 X 9mm) h>— 1
8 160003 Screw(M5-0.8 X 5) hxy 2
9 6200251 Upper Knife Driving Shaft EX X 1

10 6200095 Upper Knife Holder Positioner EXZRLTEY 1
11 6200335 Upper Knife Holder(Flat Type) EARFILG (FF) 1
12 110035 Screw{M4-0.7 x 10) IERY 1
13 6200022 Upper Knife(Flat Type) EXR () 1
14 000532 Washer Ty 1
15 110004 Screw(M3.5-0.6 X 8) Exy 1
16 6100017 Seal Plug B 1
17 6200222 Lower Knife Holder Spring Stop TARANRRET 1
18 110012 Screw(M4-0.7 x 5) = 3
19 6200100 Cloth Plate Rubber Cushion BE T 1
20 6200221 Front Cover A/ — 1
21 110001 Screw(M4-0.7 X 54) xRy 2
22 180040 Screwed Pin Erxy 1
23 6200223 Lower Knife Holder Locking Plate TXAXAMEYJIEX 1
24 6200030 Lower Knife Holder Spring TARIRR 1
25 6200336 Lower Knife Holder TARE 1
26 110046 Screw(M5-0.8 X 12) xRy 1
27 000688 Guide Pin H1 REY 1
28 6200097 Lower Knife TAR 1
29 6200098 Lower Knife Clamp TAZEI 1
30 140014 Screw(M4-0.7 x 8) kxy 1

Z75005D-8



Z75008D-8



PRESSER FOOT MECHANISM
e

RIRE

8

RefNo Parts No. Description m A Amt. Req
1 120088 Adjusting Screw(M10-0.75 x 30) HETRY 1
2 100073 Lock Nut Ovo+-wvhk 1
3 6200469 Presser Spring T/ 1
4 6200470 Presser Bar Bre 1,
5 6200160 Presser Arm Positioning Guide Pin BImEALY 1
6 340061 Pin (] 1
7 6200472 Presser Arm Stop BIBR N/ 1
8 110012 Screw{M4-0.7 X 5) xRy 1
9 6200473 Presser Foot Release Lever FBT 1

10 6200474 Presser Foot Release Lever Spring FHI IR 1
11 170045 Screw(M4-0.7 X b) xRy 1
12 180001 Screw(M4-0.7 x 4.5) RERETRY 1
13 6200513 Presser Foot Lifter Lever WIBTLIN— 1
14

15 170065 Screw(M8-1.25 x 10) Fxry 1
16 6200291 Presser Foot Lifter Lever Stop RIFTLIN—Z hy /R 1
17 120010 Screw(M6-1 X 10) xRy 1
18 6200514 Presser Foot Lifter Lever Link HITBTLIN=Y > 1
19 6200154 Presser Foot Shaft Collar HIEAT— 1
20 120017 Screw(M5-0.8 X 15) xRy 1
21 6200104 Intermediate Lever HTHEL/N— 1
22 110065 Stop Screw(M4-0.7 X 12) ARy FRY 1
23 100001 Lock Nut RyoF+vhk 1
24 6200288 Presser Foot Lifter Lever Spring BIHT LIN—/R 1
25 6200082 Presser Foot Shaft Bushing Iy a 1
26 160007 Screw(M6-1 X 6) xRy 1
27 6200527 Presser Arm, Complete Set A IB(E) 1
28 6200103 Presser Foot Shaft T 1
29 6200528 Presser Arm Ik 1
30 6200106 Presser Arm Hinge Pin HImEYIEY 1
31 160001 Screw(M4-0.7 X 4) hxy 1
32 6207016 Presser Foot, C. Set(A4) T (48) 1
33 6207012 Presser Foot Hinge HIEYY 1
34 110004 Screw(M3.5-0.6 x 8) kxR 1
35 6207015 Presser Foot Spring(Large) T /CR(EK) 1
36 110002 Screw{M3-05 X 5) rExy 1
37 6207010 Presser Foot(Front/Rear) Unit(A4) BI(ET - B (FE(AL) 1
38 004136 Screw(1/8-44 x 2.7) = 1
39 6207023 Thread Chain Guide ZERAAR 1
40 004141 Screw(3/32-56 X 2.1) IRy 1
41 6207007 Presser Foot Spring(Small) HITICREN 1
42 006093 Screw(3/32-56 X 5.6) xy 1
43 6207008 Presser Foot(Rear) Adjusting Plate HIRE A 1
44 000216 Nut vk 1
45 000747 Pin ¥y 1
46 6207071 Presser Foot Stitch Tongue(A4) Ji 1
47 6207011 Presser Foot Adjusting Plate # T RER 1
48 005036 Screw(1/8-44 x 56) =7 1
49 6200020 Thread Chain Cutting Knife FrAaAYEY 1
50 004097 Screw(3/32-56 x 4.2) ) 1
51 6200471 Presser Bar, Complete Set B ITE () 1

Z7500SD-8



Z75008D-8



UPPER LOOPER DRIVING MECHANISM
-

FIL— s

9

RefNo Parts No. Description m 4 Amt. Req
1 6200188 Looper Driving Lever Connecting Rod JL—/XOv R 1
2 120049 Screw(M4-0.7 X 16) =87 5
3 6200080 Connecting Rod Swing-proof L kX 2
4 6200261 Upper Looper Driving Lever L — /e 1
5 120006 Screw(M6-1 X 12) IExY 1
6 6200260 Looper Driving Shaft L — /e 1
7 6200262 Driving Shaft Thrust Ring AZANIYYT 1
8 6200263 Driving Shaft Thrust Ring AZANYVT 1
9 6200566 Collar Ho— 1

10

11 6200286 Upper Looper Thread Pull-off EIL =i 1
12 110009 Screw(M4-0.7 X 8) Ry 1
13 6200580 Upper Looper Bar Crank Arm, C. Set  _EIL—/80 5> 0 (#8) 1
14 6200114 Upper Looper Bar Guide Bushing W—IRERAZ I 1
15 6200110 Upper Looper Bar Guide Cover IW—IRERE 1
16 130001 Screw(M2.5-045 X 6) Exy 1
17 110071 Screw(M2.5-045 X 6) xRy 1
18 6200581 Upper Looper Bar Guide,Complete Set JL—/REAG) 1
19 6200111 Upper Looper Bar Crank Arm EI—=IRO 25 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) xRy 1
22 6200612 Upper Looper Bar Crank Arm Pin =RV oEY 1
23 160002 Screw(M4-0.7 X 5) IERY 1
24 310089 Oil Wick S 1
25 6200112 Upper Looper Bar JL—JXEE 1
26 000629 Seal Plug B 1
27 6200611 Upper Looper Bar Guide JL—IRER 1
28 310065 Oiling Felt Zz)bbk 1
29 6209302 Upper Looper EIL—R 1
30 210009 Screw(1/8-44 x 3.2) ExY 1
31

32 120013 Screw{M6-1 x 15) Ry 2
33 6200169 Upper Looper Supplementary Thread Eyelet EJL—/XfBhRE 1
34 6200463 Lower Looper Thread Pull-off TIL—ICRIEY 1
35 000014 Washer AV 1
36 110002 Screw(M3-0.5 x b) IERY 1
37 6200585 Upper Looper Bar, C. Set JL—JREE(fR) 1
38 6200613 Upper Looper Bar Guide Oil Seal AW —=I 1
39 6200614 Sponge AN —ILAR Y 1
40 6200588 Collar(10 X 16 X 6mm) ho— 1
41 003657 Screw(M4-0.7 X 3) Exy 1
42 6200453 Upper Looper Bar Guide Bushing PostionerfiZ & A #% 1
43 009746 Screw(M4-0.7 X 8) IRy 1
44 110001 Screw(M4-0.7 X 5.4) bxy 1

Z7500SD-8



Z7500SD-8



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM Tl —/tkv=gBL—st 1 O
-

Ref.No Parts No. Description m A Amt. Req
1 6200108 Looper Driving Lever Connecting Rod JL—/XOv K 1
2 120049 Screw(M4-0.7 X 16) IERY 4
3 6200080 Connecting Rod Swing-proof RLIEX 1
4 6200360 Lower Looper Driving Lever TIL— /bR 1
5 160024 Screw(M6-1 X 8) xRy 2
6 6200189 Driving Shaft Thrust Ring ASANTL—K 1
7 6200092 Collar(10 X 19 x 9mm) Hho— 1
8 160003 Screw(M5-0.8 X 5) xy 4
9 6200364 Looper Driving Shaft JL—/C8 1

10 6200107 Lower Looper Holder Arm TIL—RE 1
11 300008 Washer Twy 1
12 140002 Screw(M6-1 X 14) IExY 2
13 6200549 Thread Pull-off TiL—/XERRY 1
14 110009 Screw(M4-0.7 X 8) kxy 1
15 6209301 Lower Looper TIL—=R 1
16 6209201 Needle Guard(Rear) HZT (1) 1
17 110036 Screw(M3-05 x 6.5) xRy 1
18 180014 Screwed Pin(M3-0.5 X 4.5) Eyxy 1
19 6200363 DoubleChainingLooperDrivingConnection Z&ERIL—/XU >S5 1
20 6200118 Bushing Tya 1
21 300000 Washer Ty 1
22 140005 Screw(M5-05 X 17) XY 1
23 6200362 Double Chaining Looper Driving Lever Z—&E&R)L— /&5 1
24 120006 Screw(M6-1 X 10) xRy 1
25 6200337 Looper Driving Connecting Pin(Left) JL—/XU > I E> () 1
26 160001 Screw(M4-0.7 x 4) 1237 1
27 6200340 Looper Slide Block Holder(Front) JL—/CENt.EBIE = (RT) 1
28 6200342 Looper Slide Block Holder(Rear) JL— I EIEETIa A (18) 1
29 120018 Screw(M4-0.7 X 10) xRy 2
30 6200341 Looper Slide Block IL—/ R 1
31 000740 Seal Plug o 1
32 6200368 Double Chaining Looper Driving Shaft Z&&R/L—/ &} 1
33 6200343 Double Chaining Looper Holder Arm  Z&ER/IL—/t& 1
34 6209303 Double Chaining Looper ZERIL-IX 1
35 000035 Position Pin fIBRA Y 1
36 300032 Washer Tvy 1
37 300106 Conical Spring Washer miRxTy vy 1
38 100044 Nut Fv b 1
39 300067 Washer Ty 1

Z7500SD-8






FEED DRIVING CONTROL MECHANISM
-

XS U SR AT

11

Ref.No Parts No. Description m % Amt. Req
1 6200254 Main Feed Bar Lever #E LIK— 1
2 120006 Screw(M6-1 X 12) ERY 4
3 6200119 Main Feed Bar Lever Pin #mFE) LIN—EY 1
4 300000 Washer Ty 3
5 100002 Nut Fvhk 1
6 000669 Washer Ty 2
7 6200263 Thrust Plate AZAMZL—b 1
8 6200038 Retaining Ring Ay FIvT 1
9 6100262 Main Feed Bar Connection BEVIVY 1

10 6200118 Connection Bushing BEIVY Ty 1
11 140001 Screw(M5-0.5 X 12) Ry 1
12 6200127 Feed Bar, Complete Set BIfIX U & () 1
13 6200184 Main Feed Bar #BxVA 1
14 6200183 Differential Feed Bar XY A& 1
15 6200190 Differential Feed Bar Connection YUY 1
16 6200265 Connection Bushing gV IO Tya 1
17 140000 Screw(M5-0.5 x 15.5) Ry 1
18 6200255 Feed Bar Driving Shaft 3% B 1
19 6200256 Feed Bar Driving Shaft Lever %X Y shi 1
20 6200142 Connecting Rod Pin EUOy REY 1
21 160007 Screw(M6-1 X 6) jI=$) 1
22 6200165 Differential Rocker, Complete Set Bl ) BE () 1
23 6200166 Differential Rocker BIX Y B 1
24 6200167 Differential Regulating Slider AZA4E 1
25 6200168 Differential Regulating Slider Cap A4 5TE 1
26 110033 Screw(M3-0.5 X 6) rxy 2
27 6200130 Differential Lever(Right), C. Set =& L J/N—(G)({8) 1
28 6100255 Slider Link AoAFT IV 1
29 6100343 Retaining Ring AbyFUvy 1
30 6100360 Slider Link Pin ASAFIVoEY 1
31 6200125 Differential Lever(Right) ZELIN—(H) 1
32 6100235 Collar(10 x 17 X 8mm) Ho— ]
33 160001 Screw(M4-0.7 x 4) TRy 2
34 000690 Spring Pin RA7YvTEY 1
35 6200123 Differential Lever Spring EELI/IN—/x% 1
36 6100363 O-ring(P7) ORV274 1
37 6200126 Differential Lever(Left) =g L /\—(k) 1
38 000528 Washer A 1
39 000561 Conical Spring Washer mXRTy 2+ 1
40 100000 Adjusting Nut HEF Y b 1
41 190001 Adjusting Screw(M6-1x115M45-05%x4) IRy 1
42 6200131 Differential Feed Graduation EY EER 1
43 110016 Screw(M4-0.7 x 15) Txy 2
44 6100269 Differential Lever Stop =ZHLI/IN—-ZAMv/X 2
45 110017 Screw(M5-0.8 x 8) Exy 2

Z7500SD-8



12

Z75008D-8



FEED DRIVING MECHANISM
|

= BB

12

Ref.No Parts No. Description m % Amt. Req
1 6200173 Feed Bar Guide Support RBUBAAM R R—-bk 1
2 110064 Screw(M4-0.7 x 8) xRy 4
3 110004 Screw(M3.5-0.6 x 8) Exy 6
4 6200174 Feed Bar Shield(Front) ‘Y &EY—IL@ED 1
5 6200175 Feed Bar Shield(Rear) EUEY—ILE) ]
6 6200177 Feed Bar Shield Guide EUEY—=ILAALR 1
7 6200178 Feed Bar Guide EUBRHAR 2
8 6200176 Feed Bar Shield(Upper) EUEY—I(LE) 1
9 6200253 Feed Bar Guide Bushing RUBACRTy>a 1

10 160007 Screw(M6-1 X 6) =8 1
11 6200594 Feed Bar Block(Rear) Shaft AR () 1
12 120027 Screw(M4-0.7 X 25) ERY 1
13 6200140 Feed Bar Block(Rear) B 1
14 6200593 Feed Bar Block(Rear) Lid BMER)E 1
15 130002 Screw(M3-0.5 X 6) xy 1
16 6200338 Looper Rocker Shaft Lever ZER/IL—/\FikEb 1
17 6200119 Looper Slide Block Pin YIVEIAV:IIE: 3 0] 1
18 300000 Washer A Y 1
19 100072 Nut v bk 1
20 6200344 Looper Rocker Shaft —EB/)L—/CHifkEy 1
21 003655 Screw(M4-0.7 X 10) I8 2
22 6200345 Collar(9 X 17 X 8mm) =gl > — 1
23 300001 Washer Ty 1
24 6200313 Retaining Ring AbyZFUT 1
25 6200339 Looper Rocker Connecting Rod Pin ~ JL—/ B0y RE Y 1
26 6200346 Petaining Ring Ay FI>o 1
27 6200138 Feed Bar Block(Front) & Ea(8) 1
28 6200348 Retaining Ring ANy ZFU2T 1
29 6200349 Looper Rocker Connecting Rod JLb—/EI#OY R 1
30 6200322 Roller Bearing Z—RIRFVT 1
31 6200347 l.ooper Rocker Eccentric IL—EEIFEY 1
32 6100366 Feed Dog Eccentric Pin EUIFEVEY 1
33 6100281 Feed Dog Eccentric EUIFEY 1
34 6100282 Roller Bearing Z—RILRFY>T 1
35 6200133 Feed Dog Driving Connecting Rod FEUOy R 1
36 6100284 Feed Dog Regulating Eccentric XUBEESTFEY 1
37 180002 Screw(M3-0.5 X 4) Ry 2
38 6100285 Feed Dog Regulating Plate Spring EUSRE 7L — kX 1
39 110070 Screw(M3-0.5 X 6.3) Ry 1
40 6100286 Feed Dog Regulating Plate EKUHESmZIL—b 1
41 6200137 Feed Dog Regulating Gear = PEF 7 1
42 180003 Screw(M5-0.8 x 8) ERY 1
43 160003 Screw(M5-0.8 x b) xRy 3
44 6209007 Differential Feed Dog(A4) b=y 1
45 6209008 Main Feed Dog ®xY 1
46 6209002 Auxiliary Feed Dog NEY 1
47 110026 Screw(M3-0.5 X 6) xRy 1
48 6200257 Connecting Rod Cover EUOy RANR— 1
49 130003 Screw(M4-0.7 X 7.3) Exy 2
50 6200595 Collar(7 x 15 x T0mm) 55— 1
51 160001 Screw(M4-0.7 x 25) Exy 3

Z7500SD-8



(=]
n

.

_.\:

13
9

“—l@;;;/”
1

)

2N

v
\
(=TI
v
v
)

e -
0
»

7)) g

||||||||||||||||||||||||||||||||||||||||||||||||||||||

IS -
/g\ <
N e 3

\
Ny
Ny
A\
&

\
\

o ¥

(7]

Q)

Z7500SD-8



LUBRICATING MECHANISM
-

A

13

Ref.No Parts No. Description m B Amt. Req
1 6200506 Oil Pump, Complete Set R 7 (#8) 1
2 6200475 Worm Wheel A —LiRA =) 1
3 160001 Screw(M4-0.7 X 4) Exy 4
4 120049 Screw(M4-0.7 X 16) xRy 2
5 320009 Oil Tube Fitting Stud(Long)(M6-1) BRFRIL MMER) 1
6 000567 Seal NRyFy 1
7 6200507 Oil Tube, Complete Set oy AC At )] 1
8 6100310 Oil Tube Fitting One Way End ROEMRF 6
9 6100303 QOil Tube Clamp ERER 9

10 6200508 Oil Tube(4.6 X 6.4 X 220mm) b=y A 1
11 320008 Oil Tube Fitting Stud(M6-1) BHMFEAI & 5
12 6200509 Suction Tube, C. Set A1 7 (%) 1
13 6100308 Oil Tube Fitting Two Way mOE#RFE 1
14 6200510 Oil Tube(4.6 X 6.4 X 242.5mm) b oy VA 1
15 6200206 Oil Filter RIBE 1
16 6200518 Suction Pipe(Upper), C. Set RAJSA 7 (L) (#E) 1
17 6200519 Suction Tube(4 X 6 X 18mm) WAL T 1
18 6200195 Suction Tube(2.5 X 4 X 60mm}) WAL T 1
19 6200196 Suction Pipe(Upper) RAIA T L) 1
20 310073 Felt )b 1
21 6200299 Oil Tube, Complete Set S/ 7 (#R) 1
22 6200301 Oil Tube(4.6 X 64 X 320mm) pi A v 1
23

24 6200451 Oil Pressure Regulating Valve, C. Set  FEF (1) 1
25 6200450 Oil Pressure Regulating Valve HEF 2
26 6200037 Oil Pressure Regulating Ball RAER—ILF 1
27 6200028 Guide Pin A1 REY 1
28 6200476 Spring FAG-3 1
29 006861 Adjusting Screw(1/4-40 x 5) BERY 1
30 000419 Nut Fwv bk 1
31 6500261 Oil Filter Cap FAANT7 1 WTFvyv T 1
32 110045 Screw(M4-0.7 X 12) rE=xy 3
33 6100370 O-ring(P42) ouyvy 1
34 6100296 Qil Filter AANT1IF 1
35 6100297 Filter Housing AAIWNT 1 ILIHF 1
36

37 6200248 Oil Pipe FAIIRA T 1
38

39 6200186 Oil Pipe, C. Set 1 LIRA 7 (#8) 1
40 6200185 Oil Pipe AAIWIRAT 1
41 000456 Seal Plug = 1
42 310090 Oil Wick SHE 1
43 6200074 Oil Sight Gauge FANT—Y 1
44 6100363 O-ring(P7) ovyy 1
45 110053 Screw(M6-1 x 8) xRy 1
46 320012 Qil Tube Fitting Stud(1/4-40) EWMFRIL & 1
47 6200597 Suction Tube, C. Set &A1 7 (%8) 1
48 6200610 Qil Tube(4.6 X 6.4 X 15mm) 1\ SNYAC s 1
49 6200592 Felt )Lk 1
50 320017 Oil Tube Fitting Stud(M6-1) BFRIL b 1
51 160015 Screw{M6-1 X 6) xRy 1

Z75005D-8



14

Z7500SD-C5-8

Z75008D-8



Z7500SD-C5-8 EXCLUSIVE PARTS
- -~ -

Y7 ETIERER

14

Ref.No Parts No. Description m 4 Amt. Req
1 6207024 Presser Foot, C. Set(C5) I (fR) 1
2 6207014 Presser Foot Hinge(C) BIEVY 1
3 110004 Screw(M3.5-06 x 8) = 1
4 004136 Screw(1/8-44 X 2.7) I3 1
5 6207013 Presser Foot(Front/Rear) Unit(C5) HI (A7 - )(H) 1
6 6207009 Presser Foot Stitch Tongue(C5) M 1
7 6207011 Presser Foot Adjusting Plate # TERER 1
8 005036 Screw(1/8-44 X 5.6) Exy 1
¢] 6207006 Thread Chain Guide(C) ERHAIR 1

10 004141 Screw(3/32-56 X 2.1) =87 1
11 6207007 Presser Foot Spring(Small) HFITICR (N 1
12 006093 Screw(3/32-56 X 5.6) xRy 1
13 6207008 Presser Foot(Rear) Adjusting Plate IR 1
14 000216 Nut Fwv bk 1
15 000747 Pin (2 1
16 6207015 Presser Foot Spring(Large) T /INR(K) 1
17 110002 Screw(M3-0.5 X 5) IRy 1
18 6209116 Needle Clamp(C) $rikE X 1
19 6208037 Stitch Plate(C5) £k 1
20 6209003 Differential Feed Dog [E 1P 1
21 6209004 Main Feed Dog xEl 1

Z75008D-8



15
Z7520SD-8

Z7500SD-8



Z7520SD-8 EXCLUSIVE PARTS
e

Y7 ETIVERARR

15

RefNo Parts No. Description m 4 Amt. Req
1 6100056 Thread Tension Spring Cap FHEFNERF Y S (L) 1
2 6100057 Tension Spring Bushing FRAFFy FEUIEX 1
3 6100058 Tension Spring(Needle Thread) #HARAEFINR 1
4 6200019 Thread Tension Spring Retainer REFFNRF v v 7(T) 1
5 000178 Felt(2.5mm) 7zl k 1
6 6200062 Tension Disc T m 2
7 000177 Felt(1.0mm) 7k 1
8 190016 Tension Post REAFE 1
9 6200441 Tension Disc Eyelet for Needle Thread &% F&RE 1

10 6200442 Tension Disc Eyelet(Right) KRIAFAREER) 1
11 100001 Nut Fwv bk 1
12

13 6209310 Upper Looper(for Needle Size #9~14)  EIL—/X(E#HFEF #9~ 14 H) 1
14

15 6207035 Presser Foot, Complete Set(AY®6) I (FH) 1
16 6207012 Presser Foot Hinge Hibeyy 1
17 110004 Screw(M3.5-0.6 x 8) ExY 1
18 004136 Screw(1/8-44 X 2.7) kxy 1
19 6207040 Presser Foot(Front/Rear) Unit HI@E - )8 1
20 6207042 Presser Foot Stitch Tongue(AY6) m 1
21 6207011 Presser Foot Adjusting Plate T HER 1
22 005036 Screw(1/8-44 X 5.6) Exy 1
23 6207023 Thread Chain Guide ZRAAR 1
24 004141 Screw(3/32-56 x 2.1) hxy 1
25 6207007 Presser Foot Spring(Small) BI/RREN) 1
26 006093 Screw(3/32 — 56 X 5.6) IRy 1
27 6207008 Presser Foot(Rear) Adjusting Plate HIRER 1
28 000216 Nut Fw bk 1
29 000747 Pin [ 1
30 6207015 Presser Foot Spring(Large) BT/RREK) 1
31 110002 Screw(M3-0.5 x 5) xRy 1
32 6209117 Needle Clamp(AY) Fr1E X 1
33 001800 Screw(1/8-44 x 2.4) xRy 1
34 6208040 Stitch Plate(AY6) #Hik 1
35 6209014 Differential Feed Dog BnEY 1

Z7500SD-8



16
Z75008D-31, 7520SD-31(1)

Z75008D-8



77500SD-31, 7520SD-31 EXCLUSIVE PARTS(1) ¥ 7EFILEMAES(1) 10
]

Ref.No Parts No. Description m 4 Amt. Req
1 6200058 Needle Bar Driving Lever tHEY v Uk 1
2 6200134 Crankshaft ISV Y T 1
3 6200128 Eye Guard Spacer FAT—RAR—Y 1
4 100001 Nut Fvk 1
5 6200598 Needle Thread Pull-off #HREY 1
6 6200599 Upper Knife Holder(Flat Type) EXAZRIY () 1
7 6200308 Upper Knife(Flat Type) EXAZ(FE) 1
8 6200108 Looper Driving Lever Connecting Rod JL—/XOw K 1
9 6200455 Upper Looper Driving Lever U — /e 1

10 6200488 Driving Shaft Thrust Ring AZANYT 1
11 6209304 Upper Looper =R 1
12 6200600 Lower Looper Driving Lever TIL—) e 1
13 6200517 Driving Shaft Thrust Ring ASZARYVT 1

1

14 6200091 Upper Knife Driving Connecting Rod EXXOv K

Z7500SD-8



17
Z7500SD-31(2)

Z75005D-A4-31

Z75008D-8



Z7500SD-31 EXCLUSIVE PARTS(2)
-

Y7ETIEREBM(2)

17

RefNo Parts No. Description m 4 Amt. Req
1 6207119 Presser Foot, C. Set(A4) I (4E) 1
2 6207012 Presser Foot Hinge By 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 004136 Screw(1/8-44 x 2.7) Ry 1
5 6207120 Presser Foot{Front/Rear) Unit HI (51 - #)(#) 1
6 6207121 Presser Foot Fabric Guard HIFv/ 1
7 6207122 Presser Foot Adjusting Plate BT REMR 1
8 004138 Screw(1/8-44 x 5) FxRy 1
9 6207023 Thread Chain Guide IR R 1

10 004141 Screw(3/32-56 x 2.1) Exy 1
11 6207007 Presser Foot Spring(Small) BII/VREN 1
12 006093 Screw(3/32-56 X 5.6) ERY 1
13 6207008 Presser Foot(Rear) Adjusting Plate HIRESH 1
14 000216 Nut Fwvhk 1
15 000747 Pin [« 1
16 6207015 Presser Foot Spring(Large) FITINR(EK) 1
17 110002 Screw(M3-0.5 X 5) xRy 1
18 6208038 Stitch Plate(A4) #ik 1
19 6209033 Differential Feed Dog(A) AIEY 1
20 6207123 Presser Foot, C. Set(C5) 0T (£8) 1
21 6207014 Presser Foot(Upper) HI(L) 1
22 6207124 Presser Foot(Front/Rear) Unit HI(RT - #&)(#8) 1
23 6209116 Needle Clamp(C) #t1E X 1
24 6208037 Stitch Plate(C5) £k 1
25 6209003 Differential Feed Dog(C) HIXY 1
26 6209004 Main Feed Dog ®xY 1

Z7500SD-8



18
Z7500SD-31(3)

EXTRA PARTS

AZ7500G-A5-31
1 Pin Hinged Type

AZ7500G-C5-31

20 gmall Tractor Type

Z7500SD-8



Z7500SD-31 EXCLUSIVE PARTS(3)
e e

YI7EFISRABSEG) 18

Ref.No Parts No. Description m A Amt. Req
1 6207125 Presser Foot, C. Set(Ab) I (f8) 1
2 6207012 Presser Foot Hinge #rkeyy 1
3 110004 Screw(M3.5-0.6 X 8) iI=S7 1
4 004136 Screw(1/8-44 X 2.7) I 1
5 6207126 Presser Foot(Front/Rear) Unit HI(ah - ®)() 1
6 6207121 Presser Foot Fabric Guard BrFv7 1
7 6207122 Presser Foot Adjusting Plate TR 1
8 004138 Screw(1/8-44 X 5) Ry 1
9 6207023 Thread Chain Guide EBAIR 1

10 004141 Screw(3/32-56 X 2.1} Exry 1
11 6207007 Presser Foot Spring(Small) FIT/CREN 1
12 006093 Screw(3/32-56 % 5.6) kxR 1
13 6207008 Presser Foot(Rear) Adjusting Plate ~ RITEB&iH 1
14 000216 Nut Fvk 1
15 000747 Pin e 1
16 6207015 Presser Foot Spring(Large) BIT/CR(R) 1
17 110002 Screw(M3-0.5 X 5) kxR 1
18 6208039 Stitch Plate(A5) &k 1
19 6209033 Differential Feed Dog(A) AIExY 1
20 6207127 Presser Foot, C. Set(C5) I (5R) 1
21 6207128 Presser Foot(Upper) (L) 1
22 6207129 Presser Foot(Front)(C5) I (7D 1
23 006094 Screw(1/8-44 X 3) Exry 3
24 6207130 Presser Foot(Rear) I (1) 1
25 6207131 Presser Foot Connector HIEER 1
26 6207132 Presser Foot Connector(Right) AT EEIRB) 1
27 004404 Screw(3/32-56 X 5.1} xRy 2
28 6207133 Presser Foot Spring BTIVE 1
29 004404 Screw(3/32-56 x 5.1) xRy 3
30 6207134 Presser Foot, C. Set(C5) I (fH) 1
31 6207135 Presser Foot(Upper) I (L) 1
32 6207136 Presser Foot(Front)(C5) T (gi) 1
33 006094 Screw(1/8-44 X 3) Fxy 3
34 6207137 Presser Foot(Rear) HI () 1
35 6207138 Presser Foot Connector HTEiER 1
36 6207132 Presser Foot Connector(Right) 1 TERIR(G) 1

Z7500SD-8



19
Z7520SD-31(2)

Z7500SD-8



Z7520SD-31 EXCLUSIVE PARTS(2)
|

yr7EFLERAREE) 19

RefNo Parts No. Description m B Amt. Req
1 6100056 Thread Tension Spring Cap FAFNEREFFY I (L) 1
2 6100057 Tension Spring Bushing FRATFY SEVIEA 1
3 6100058 Tension Spring(Needle Thread) ERAEF/INR 1
4 6200019 Thread Tension Spring Retainer RATFINRFEY VI(T) 1
5 000178 Felt(2.5mm) Zx)lb 1
6 6100062 Tension Disc HRIFETFIM 2
7 000177 Felt(1.0mm) )bk 1
8 190016 Tension Post RIATE 1
9 6200441 Tension Disc Eyelet for Needle Thread #%#FFARE 1

10 6200442 Tension Disc Eyelet(Right) RIATFERER) 1
11 100001 Nut Fvhk 1
12 6209205 Needle Guard(Front)(Overlock Stitch) A —/\&H52 4 (gl) 1
13

14

15 6207173 Presser Foot, C. Set(AY6) 1 (48) 1
16 6207012 Presser Foot Hinge Breyy 1
17 110004 Screw(M3.5-0.6 X 8) kxy 1
18 004136 Screw(1/8-44 x 2.7) kxy 1
19 6207174 Presser Foot (Front/Rear) Unit (a0 - %)) 1
20 6207121 Presser Foot Fabric Guard HIFv 7/ 1
21 6207122 Presser Foot Adjusting Plate T RER 1
22 004138 Screw(1/8-44 X b) = 1
23 6207023 Thread Chain Guide EEAAR 1
24 004141 Screw(3/32-56 X 2.1) xRy 1
25 6207007 Presser Foot Spring(Small) T ICREN 1
26 006093 Screw(3/32-56 X 5.6) =% 1
27 6207008 Presser Foot(Rear) Adjusting Plate HIREA 1
28 000216 Nut FTwvbk 1
29 000747 Pin [ 1
30 6207015 Presser Foot Spring(Large) FT/VR(K) 1
31 110002 Screw{M3-0.5 x b5) Exy 1
32 6209117 Needle Clamp(AY) #1E X 1
33 001900 Screw(1/8-44 x 2.4) kxy 1
34 6208010 Stitch Plate(AY6) #HiR 1
35 6209014 Differential Feed Dog gxYy 1

Z7500SD-8



20
K1 DEVICE

1
|

Z7500SD-8



K1 DEVICE K1 %8 20
|
RefNo Parts No. Description m % Amt. Req
1 6201031 K1 Device, Complete Set K1Z&E&E (#8) 1
2 6201055 Suction Pipe Cover RAEHIN— 1
3 004314 Screw(1/8-44 X 5.6) xRy 1
4 001230 Screw(3/32-56 % 3.8) kxy 2
5 6201057 Lower Trimming Knife Driving Arm THEREN 1
6 110068 Screw(M4-0.7 X 8) Ry 1
7 6201056 Suction Pipe, Complete Set A (%) 1
8 6201032 Suction Pipe A B AR 1
9 6201058 Upper Trimming Knife xR 1
10 005112 Screw(3/32-56 X 6) 8% 3
11 000240 Oil Wick SHE 1
12 6201070 Trimming Knife Holder Pin AZFEY 1
13 6201071 Holder Pin Support AXFEVRAE 1
14 004139 Screw(3/32-56 X 3) jI=) 2
15 6201072 L.ower Trimming Knife ™A 1
16 110036 Screw(M3-0.5 X 6.5) =) 1
17 160001 Screw(M4-0.7 X 4) j=) 1
18 6201059 Guide Block Holder THAHA RERILY 1
19 6201073 Lower Trimming Knife Guide Block THRAA RE 1
20 6201074 Lower Trimming Knife Driving Link THEREY > 1
21 170010 Screw(M4-0.7 x 4) =87 1
22 6201060 Lower Trimming Knife Pushing Plate =~ TFTHEZ/\R 1
23 6201061 Driving Link Presser BREf) v /T 1
24 6201062 Oil Wick Clamp SEE X 1
25 001196 Screw(1/8-44 X 6) =) 1
26 310011 Felt )Lk 1
27 007623 Screw(9/64-40 X 5.3) xRy 2
28 6201063 Suction Pipe Support BIABEMSS 1

Z7500SD-8



21
MT22 DEVICE(1)

Z7500SD-8



MT22 DEVICE(T)

MT22 £ E (1)

21

Ref.No Parts No. Description m A Amt. Req
1 6201175 Solenoid Cover vbL/ARANR— 1
2 006233 Screw(M3-0.5 X b5) xRy 2
3 6201169 Solenoid vyL/AR 1
4 000206 Nut Fvhk 2
5 6201171 Solenoid Holder Vi /A4 RERAE 1
6 009976 Screw(M6-1 X 15) Exy 2
7 340003 Pin Nz rey 1
8 6201174 Drive Gear e+ v 1
9 009749 Screw(M4-0.7 X 16) Ry 1

10 000339 Nut Fv bk 1
11 006638 Screw(5/32-40 x 95) bxy 1
12 6201172 Solenoid Spring vbL /A RRx% 1
13 6201179 Trimming Device C. Set AREE () 1
14 6201173 Driven Gear fexv 1
15 160001 Screw(M4-0.7 X 10) xRy 2
16 6201178 Upper Knife Holder EXZAE 1
17 110039 Screw(M3.5-0.6 X 10) 1Exy 1
18 300050 Spring Washer AU TIy oy 1
19 000532 Washer Tyv 1
20 6200516 Upper Knife Rubber Cushion EARTw 3 1
21 6201166 Lower Knife TAX 1
22 6201167 Lower Knife Fabric Guide TAZRBEN 1
23 001230 Screw(3/32-56 X 3.8) Exy 2
24 6201177 Fabric Guide(Finger guard) wHAR 1
25 004404 Screw(3/32-56 X 5.1) kxR 1
26 6201170 Upper Knife EXX 1
27 6201164 Collar(6 X 9 X 5mm) HhF— 1
28 003637 Screw(1/8-44 x 25) Ry 1
29 6201165 Upper Knife Spring EXZINx 1
30 6201176 Upper Knife Holder Fixing Block LEXZEER 1
31 004358 Screw(9/64-40 X 5.6) =) 2
32 6201063 Trimming Device Support A ZAEBIEMAR 1
33 009748 Screw(M4-0.7 X 12) Ry 1
34 000644 Spring Washer RTYD T Ty v 1
35 000665 Washer A 1
36 009976 Screw(M6-1 X 15) Exy 1
37 000661 Spring Washer RTUT Ty % 1
38 000425 Washer A 1
39 6201185 Cloth Plate Spacer JOXTL—hkAXR—Y 1
40 110042 Screw(M3.5-0.6 X 4) =) 2

Z7500SD-8



22

MT22 DEVICE(2)
3

Z75005D-8



MT22 DEVICE(2)

MT22 ¥ & (2)

22

RefNo Parts No. Description m % Amt. Req
1 6201183 Manual Switch, C. Set A F(f8) 1
2 6201187 Switch Support A4y FEITIR 1
3 180025 Screw(M4-0.7 X 4.5) i) 1
4 110106 Screw(M4-0.7 X 8) 1Exy 2
5 6201182 Switch RAYF 1
6 6201186 Switch Cover RAYFRIN— 1
7 009993 Screw(M3-0.6 X 16) xRy 1
8 6201157 Cord Bushing dA—RKR7va 1
9 009995 Screw(M3-0.6 X 5) kxy 1

10 6201180 Manual Switch Plate A1 Y FIR 1
11 000002 Spring Washer ATY Ty v 1
12 000488 Nut Fvhk 1
13 6201181 Cord Clamp({3.4-2N) dA—RKo07 2
14 110012 Screw(M4-0.7 X b) IRy 2
15 6201184 Control Box, C. Set HIfEEEE (1) 1
16 6101118 Control Stay HIEAR Y 7 A2 FA 2
17 006905 Wood Screw(® 5.1 X 5) ARy 6

Z7500SD-8



Z75005D-8



MICELLANEOUS SUPPORTING BOARD
]

2T IRE R

23

RefNo Parts No. Description m B Amt. Req
1 6200303 Belt Cover NIV kA= 1
2 110015 Screw(M4-0.7 X 25) IExRY 2
3 6200304 Supplementary Belt Cover ~NJL b B 71— 1
4 110013 Screw(M4-0.7 X 8) kxy 2
5 6200148 Supporting Board ZUIR 1
6 000070 Hanging Nut mUrvhk 4
7 009861 Hanging Bolt B UMb~ 4
8 6200210 Spacer(15mm) ZTRAR—Y 4
9 6101005 Spacer(5mm)(See the below) LR ANR—Y (T SER) 4

10 6100326 Supporting Board Rubber Cushion ZTRTIEE 8
11 000162 Washer Tyy 4
12 000016 Nut Fwv bk 8
13 6200152 Chute(Upper) Support Y2 — M )EER 1
14 005624 Screw(M4-0.7 x 10) IERY 4
15 6200146 Chute(Upper) 2a—h(E) 1
16 6200147 Chute(l.ower) Ya—Kc(F) 1
17 6200151 Chip Receiver ERT 1
18 350007 Wood Screw(¢ 3.5 X 16) ARy 2
19 6200524 Edge Guide Holder EHRPAE 1
20 110035 Screw(M4-0.7 X 10) ExY 2
21 110009 Screw(M4-0.7 x 8) ExY

22 Washer Ty

000665

Note : Not necessary when the thickness of Table is 45mm.
(F) F—7NVOEZA5mmD & ¥ ZFE,

Z7500SD-8



24

Z7500SD-8



THREAD STAND

<t

R

L
=]

24

RefNo Parts No. Description m 4 Amt. Req
1 6802600 Thread Stand, C. Set(5 Spools Type) HRiI&#E)(5ARA) 1
2 6802601 Column Cap AZLFvyv/ 1
3 6802602 Column Pipe(Upper) A LA (L) 1
4 6802603 Thread Guide Holder{Large) HA RFILT(K) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) IR 3
7 910001 Nut Fwv bk 4
8 6802604 Column Pipe Connector 05 LJA THF 1
9 911006 Screw(M5-0.8 X 13) IERY 2

10 910000 Nut Fwv bk 7
11 6802605 Column Pipe(Lower) AZ LA T7(T) 1
12 930052 Washer vy 1
13 930053 Spring Washer ATV TTY 2w 1
14 910003 Nut(M16-1.5) vk 1
15 6802606 Thread Hanger(2 Spools Type) ALy RNV HRERRE) 2
16 6802607 Thread Hanger(3 Spools Type) ALy R H(BARE) 2
17 6802608 Thread Eyelet ALk 5
18 6802609 Thread Hanger Holder ALy RNy Aia* 4
19 911060 Screw(M6-1 X 15) Ry 4
20 6802610 Thread Guide Arm HARP—A 1
21 6802611 Thread Guide Holder(Small) HA RKRILET ) 1
22 6802612 Thread Guide(5 Spools Type) ALy RAA R(5ARA) 1
23 6802613 Spool Cushion AT=Iovay 5
24 6802614 Spool Pin R 7= )LEf 5
25 6802615 Spool Mat A7=I~¥ v bk 5
26 6802616 Spool Seat Disc Zom 5
27 930055 Spring Washer ARIYTIvoy 5
28 6802612 Thread Guide(6 Spools Type) AL v RAA RBERRA) 1

Z27500SD-8



WARNING LABEL EH X)L

LABEL Parts No. Description
SAJL Ty Teae)

d
% ' V\J 390220 [SAFETY INSTRUCTON LABEL
— .|}
VAN =5 A

ABETEE| ConN-ERTHLER
ADANGER BRA T Eo 1,
5o THBEITAI &, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power Ay .
supply and wait BETFENL
more than 5 minutes
before opening.

ROTATING-DIRECTION

390146 DIRECTION

EERARERR L

EYE GUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS

“Be sure to connect earth line”.
390145
T—ASL
T SYMBOL. : CHECK CORRECT ROTATING

FHEE
CAUT LON FHEESAIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENCID
= omE B ERE RN




jamato

YAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800
Tel. +86-574-8680-0888
Fax. +86-574-8680-0555

P/N 6810011(P)

No. 1 Edited in 2007.6
(Z75008D-8) Printed in Japan 2007.6.1H®



	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MACHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10]  LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM
	[P10]  下ルーパ及び二重環ルーパ機構
	[P11]  FEED DRIVING CONTROL MECHANISM
	[P11]  前送リ調節機構
	[P12]  FEED DRIVING MECHANISM
	[P12]  送リ機構
	[P13]  LUBRICATING MECHANISM
	[P13]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14]  Z7500SD-C5-8
	[P15]  Z7520SD-8
	[P16]  Z7500SD-31, 7520SD-31(1)
	[P17]  Z7500SD-31(2)
	[P18]  Z7500SD-31(3)
	[P19]  Z7520SD-31(2)

	↓DEVICE/装置
	[P20]  K1 DEVICE
	[P21]  MT22 DEVICE(1)
	[P22]  MT22 DEVICE(2)

	[P23]  MICELLANEOUS SUPPORTING BOARD
	[P23]  受ケ板関係
	[P24]  THREAD STAND
	[P24]  糸立台
	[P25]  WARNING LABLE
	[P25]  警告ラベル



